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Industrial de Valvulas, S.A. de C. K 
Av. de La Industria Lote 16 Fracc. ~ndustrial ~ l ~ r e b o l  

Sinr:e ' i i (42 Teootzotlan. Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUROUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWWG STANDARDS LAST EDi'ilON: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEEIADO, FABNCADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS S I G U I ~ E S  

ESTANDARES ULTIMA EDICI~N.) 

API 598 VAI.VF INSPkCI'ION AND TFSl ING 
API S99 METAL PLUG VAIVLS - FLANGED. THRbAI>bI> ANO WFI.I>ING 
ANSl1116-10 - FACE TO FACE Ahl)  EN0 1'0 END DIMENSIONS OF V A I V t S  
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

Psrt No. AC041A08MAA8300000 
(Cádigo) 

Description 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Dcscnpcldn CASI'SSI'EEI. CATE VALVE 150 CI.ASS 

(VALVULA COMPUERTA DE ACKKO FUNDIDO CLASE 15U) 
VALVE WITA U>W EMISSION CONTROL (54 PPM'S m.) (VAL- SUMINISTRADA CON CONTROLDEBAJAS 
EMISIONES PLICíiNAS (50 PPM'S M.) ) 

API 6D - PIPI:l INI: VAIVES - (¡ATE. PLll(i. BALL AND CllECK 
API 600 - Si 'kt l .  CATE VALVES. FLANUEDAND WELDING kNDS 
ANSIB16-11 - FORGED FiTTINGS. SOCKET - WELDING AND THREADED 
API 602 - COMPACI. STEEL GATE VALVES - FLANGED. THREADED, 

WELDING AND EXTENDED - BODY ENDS 

SHE1.I. PRESSURE TESI' ,c,,s( SlDE (Uwi 

LI'NIILUAS UL YKISIOVI I 2 

HYDROSTATIC (PSI) 450 
<HIDROSTATICA) N A I  

PNEUMATIC (PSI) I 80 80 
(NEUMATICA) 

. 
EAClOll REY "3" 

CERTLFICADO POR CERTIFIED BY : 

MECHANICAL TESTS ~RoPMECmCAS)  

A S f f i W I E N T O  DE CALIDAD QUALlTY A S S W C E  1 1 1  
Yolanda Ponciano 

TENS YlELD ELG RED BHN 

KPSl KPSl % % 
C Y N ~  IST 2ND IRD A V 0  

82.07 49.59 29 50 153 

76.85 49.01 30 50 158 

99.32 70.61 22 43 283 

CHEMICAL COMPOSITION (%) COMPOSICI~N Q ~ I C A  (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) 1ASTP.n 

BODY WH24327 ASTMAJ16IWCB 
CUERPO 

BONNET WH24652 ASTMA-216IWCB 
BONETE 

WEDGE D3205 ASTMA-217ICAI5 
msco 

C Mo P S Si V Ni CI M0 CU Cb 
0.213 0.918 0.027 0.020 0.495 0.015 0.015 0.030 0.033 0.004 

Nomlizated lo Marmalizado a) 930 Temwr 10 (Temple a) 650 Cwled in air. (Enfriado en aire.) 
0.213 0.855 0.032 0.028 0.438 0.014 0.048 0.008 0.022 0.002 

Nomlizated ta Momlkado a) 930 Temeer lo (Temolc a) 650 Cooled in air. (Enfriado en aire.) 
0.145 0.585 0.032 0.023 0.560 0.280 12.400 0.130 0.050 0.020 

Normalizado a (Nomializated 10) 955 Temole a (Temeer to) 630 Enfnado en aire. (Cwled in air.) 


